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4. ANOTEAEZMATA AOKIMHZ / TEST RESULTS

O1 nipég Tou Aciktn Hyopeiwong Aepdpeprou Hyou Tou dokipiou didovTal GTo ETTIOUVATTTOMEVO DIGYPAUMQ
ot oeAida 8 as ouVAPTNON pe TNV ouxvoTnTa. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O Trapakdrw ZTabpicuévog Atiktng HYopeiwaong yia gdoua guxvotitwy amé 100Hz wg 3150Hz cival
amotéAeopa afioAdYNaNg cUPQWYaA pe To TTPoTuTro EN ISO 717-1:2020 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to
EN ISO 717-1:2020.

TOpewva e To MpodTuTro Mpoidvrog / According to the Product Standard EN 14351-1:2016
AgmoTwBeioa Tipr / Determined value
TroBuiopévog Aciktng Hxopeiwaong / Weighted Sound Reduction Index:
Rw (C;Cy) = 46 (-1;-5) dB

@cooahovikn/Thessaloniki, 26.06.2025

AiammioTeupévog Gopéac amo 1o E.ZY.A. [e Ap. Miot. 704 o€ Sokipég/ Accredited Body (E.SY.D. No 704) for Laboratory Testing
Koivomroinpévog Popéag / Notified Body NB 2326

f

KwvaTtavrivog lwayvidng / Konstantinos loannidis BagiAf ¢ Baolheiddng / Vasilios Vasiliadis

Ap ApxitékTwv Mnxavikog/Architect Engineer, PhD xavoAoyog Mnxavikég/Mechanical, PhD Engineer

AguBuvTrg Tou EpyaaTlipiou / Laboratory Director YmeuBuvog Metprioswv/Measurement Engineer

EpyooTtipio ApxiTektovikrig Texvohoyiag - TpApa ApxITekTOVLY Mnxavikdv - MoAuTeEXVIKA ZX0Ar A.N.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T



AOKIMH/TEST: A. 1159.2025

ZEAIAA/PAGE 8/8

Agiktng Hxopeiwong
Sound Reduction Index

gupewva pe Tolaccording to

ISO 10140-2:2021

Karaokeuaotig/Manufacturer: ALUMINCO A.E. / ALUMINCO S A.

AvaBitng/Client: ALUMINCO A.E. / ALUMINCO S.A.
Eykardoraory Installation: ALUMINCO AE. / ALUMINCO S.A.

Ovopaoia TTpoidvTog/Product name: AvoIYOHEVO-QVAKAIVOLEVO KOUPWHA
oAoupiviou WA50/ Tilt & turn aluminum window W450

QdAapol okipuv/Test rooms: PF

Hpepopnvia Trapaywynig / Production date : 15/05/2025

Huepounvia Sokiprig/Testing date: 22/05/2025

Aiaotaceig dokipiou / Sample dimensions : 1230 x 1480mm

Mepiypaen Tou Sokipiou & Tng Bidragng TorroBéTnong / Sample & mounting description:

Z0vBeTn Kkarackeur, TtomoBetnuévn olppwva pe Tto TpéTuTTo ISO  10140-2:2021. AVOIYOUEVO-OVOKAIVOUEVO  KOUQWHUO
ahoupiviou, ToTroBeTNEVD BdoEr Tou TpoTUTTou ISO 10140-2:2010. ArTAr udAwan ouvoAikol Trdxoug 39.52mm. E&wrepikog
vahoTrivakag (6 + & + 0,76) 12,76mm laminate, diGkevo 18mm pe Argon (90%), eowTepikGG uahottivakag (4 + 4 + 0,76) 8,76mm
laminate. Buoikég Slactdoeig: AlaoTdgelg avolydpevou TapabUpou: MAdTog 1230 mm x "Yyog 1480 mm. ®UMo udhwong:

MAdrog 1178 mm x "Yyog 1428 mm.

Tilt & turn aluminium window, installed according to ISO 10140-2:2021. Double glazing thickness of 39.52mm. Outer glass (6 +
6 + 0.76) 12.76mm laminate, 18mm gap with Argon (90%), inner glass (4 + 4 + 0.76) 8.76mm laminate. Basic Dimensions:
Opening window dimensions: Width 1230 mm x Height 1480 mm. Glass Leaf: Width 1178 mm x Height 1428 mm.
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mmm KoumOAN pérpnonc/Test curve
—  Mpérumn kapmOAn /Shifted weighting curve

eSS

X s e

fesiend

s

S Sokipiou/S test specimen: 1,82 m?
Emeaveiakn pala/Mass per unit: kg/m?
Oepuokpacia/Temperature: 21.C° 70
ZxeTIKA vypaoic/Relative humidity: 50 % ¥
ZTaTik Tieon/Static pressure 101 kPa n',
V @ahduou Exmropmmg/V Source Room: 56 m’ ;—
V Qahduou Ajyng/V Receiving Room: 51 m® i
S
f(Hz) R(@B) | Rmu(dB) =
50 179 | - 3
63 32,9 = -
80 354 - 3
100 28,8 37,9
125 38,1 37,2 0
160 374 414
200 29,2 39,7
250 36,4 43,4
315 384 46,5
400 40,5 47,1 0
500 446 50,8
630 45,0 53,8
800 45,7 54,5
1000 47.8 55,8
1250 50,8 54,1 ]
1600 51,8 53,4 30
2000 52,6 55,2
2500 | 518 559 |
3150 53,0 55,0
4000 56,9 56,8
| 5000 58,4 52,7 2 '
Zupgwva pe 1o Mpoétumo Mpeoidvrog / According
to the Product Standard EN 14351-1:2016
AamotwBeioa nipn / Determined value
Zrabuiopévos  Agiking Hyopeiwong 10

OUNPWYA ME TU ATOTEAEOPATO HETPCEWV OF
Bahdpoug DOKINWY OE TRITOOKTARES

Weighted Sound Reduction Index
according to measurement results in test rooms in
third octaves

Rw (C;Cy) =46 (-1;-5) dB

CSU—ZM 50
Clr,50~31 50
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Frequency, f, Hz —

=-1 dB
=-7 dB

Csoso0 = 0 dB
Cirs0s000= -5 dB

Cioosoo0 = 0dB
Cn,mo-soou =-5dB
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